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ICP Test Report Certification Packet 
  

Company name : Littelfuse, Inc. 
 
Product Series:  L60030 Series – Fuse Block 
 
Product #:  L60030M*1C(*2C*3C)  

L60030*M3SQ（M1SQ—M2SQ)  

   L60030*M3PQ （M1PQ—M2PQ)    

L60030*C1C(*C2C *C3C)  

L60030C*1SQ(*2SQ*3SQ) 

L60030C*1PQ(*2PQ*3PQ) 

Issue Date:  October 5, 2011 
 
It is hereby certified by Littelfuse, Inc. that there is neither RoHS (EU Directive 
2002/95/EC)-restricted substance nor such use, for materials to be used for unit parts, for 
packing/packaging materials, and for additives and the like in the manufacturing processes.  
In addition, it is hereby reported to you that the parts and sub-materials, the materials to be used 
for unit parts, the packing/packaging materials, and the additives and the like in the manufacturing 
processes, are all composed of the following components. 

Issued by:      

 
     <Global EHS Manager > 

  
(1)  Parts, sub-materials and unit parts 

This document covers the L60030 Fuse Block Series RoHS-Compliant series products 
manufactured by Littelfuse, Inc.   
 
＜ Raw Materials Used    

   Please see Table 1 
 
(2)  The ICP data on all measurable substances 
    Please see appropriate pages as identifed in Table 1 
 
 Remarks： 
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Table 1: List of Raw Materials covered by this report 
 

Total Parts 
Raw Material Part 

Number Raw Material Description  Page(s)  
1 868-069 Fuse Block (PBT Valox) 3-8 

2 882-649  
Rejection Member (PBT Valox) 

(same with 868-069) 3-8 
3 100060 Fuse Clip (Cu Alloy) 9-13 

4 100069  
Fuse Clip  
(Cu Alloy) 9-13 

5 902-122 
Self Tapping Phillips screw  

(Zinc Plated Steel) 14-18 

6 902-119  
Type B Self Tapping Screw 

(Zinc Plated Steel) 14-18 
7 903-117 Square Nut (Steel) 14-18 

8 902-139 
Binding Head Screw 
(Zinc Plated Steel) 14-18 

9 902-140 
Pressure Plate Screw 

 (Zinc Plated Steel) 14-18 
10 N/A Printing Ink - ROHS 19-25 
11 N/A Printing Ink - Halogens 26-28 
12 929-023 Guide Spring (304 Steel) 29-33 
13 N/A Tin Plating of Cu Alloy 34-37 
14 N/A Zinc Plating of 304 Steel 38-41 
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K. Y. Liang 
Director 
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except in full, without the written 
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Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2400 6602-2401 
 

Applicant: Littelfuse Inc. Date : Jul 25, 2011 
 LIMA Technology Center, Lipa City, 

Malvar, Batangas 
 
 

 

Sample Description: 
One (1) group of submitted samples said to be : 
Part Description : HEX NUT  
Part Number : 903-097 
Date Sample Received : Jul 19, 2011 
Date Test Started : Jul 19, 2011 

 
 
 

 
Test Conducted : 

As requested by the applicant, for details please refer to attached pages. 
 
 
 

 
 

PBT Valox
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(Ⅰ) Test Result Summary : 
Result (ppm) 

Test Item 
Black Plastic 

Heavy Metal 

Cadmium (Cd) content ND 
Lead (Pb) content 28 
Mercury (Hg) content ND 
Chromium VI (Cr6+) content ND 

Polybrominated Biphenyls (PBBs) 
Monobrominated Biphenyls (MonoBB) ND 
Dibrominated Biphenyls (DiBB) ND 
Tribrominated Biphenyls (TriBB) ND 
Tetrabrominated Biphenyls (TetraBB) ND 
Pentabrominated Biphenyls (PentaBB) ND 
Hexabrominated Biphenyls (HexaBB) ND 
Heptabrominated Biphenyls (HeptaBB) ND 
Octabrominated Biphenyls (OctaBB) ND 
Nonabrominated Biphenyls (NonaBB) ND 
Decabrominated Biphenyl (DecaBB) ND 

Polybrominated Diphenyl Ethers (PBDEs) 
Monobrominated Diphenyl Ethers (MonoBDE) ND 
Dibrominated Diphenyl Ethers (DiBDE) ND 
Tribrominated Diphenyl Ethers (TriBDE) ND 
Tetrabrominated Diphenyl Ethers (TetraBDE) ND 
Pentabrominated Diphenyl Ethers (PentaBDE) ND 
Hexabrominated Diphenyl Ethers (HexaBDE) ND 
Heptabrominated Diphenyl Ethers (HeptaBDE) ND 
Octabrominated Diphenyl Ethers (OctaBDE) ND 
Nonabrominated Diphenyl Ethers (NonaBDE) ND 
Decabrominated Diphenyl Ether (DecaBDE) ND 

Halogen Content 
Fluorine (F) ND 
Chlorine (Cl) ND 
Bromine (Br) ND 
Iodine (I) ND 

 
Remarks: ppm  = Parts per million based on weight of tested sample = mg/kg 
 ND = Not detected 

 
Responsibility of Chemist :Irene Chiou / Kevin Liu / Cathy Chen 

 
Date Sample Received : Jul 19, 2011 
Test Period  : Jul 19, 2011 To Jul 22, 2011 
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(Ⅱ) RoHS Requirement: 
Restricted Substances Limits  

Cadmium (Cd) Content 0.01% (100ppm) 
Lead (Pb) Content 0.1% (1000ppm) 
Mercury (Hg) Content 0.1% (1000ppm) 
Chromium VI (Cr6+) Content 0.1% (1000ppm) 
Polybrominated Biphenyls (PBBs) 0.1% (1000ppm) 
Polybrominated Diphenyl Ehters (PBDEs) 0.1% (1000ppm) 

 
The above limits were quoted from 2002/95/EC and amendment 2005/618/EC for 
homogeneous material.  
 
 

 
(Ⅲ) Test Method: 

Test Item Test Method Reporting Limit 

Cadmium (Cd) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Lead (Pb) content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Mercury (Hg) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 7, by microwave 
digestion until the tested samples are 
totally dissolved and determined by 
ICP-OES. 

2 ppm 

Chromium VI (Cr6+) 
content 

With reference to IEC 62321 edition 
1.0:2008 in annex C, by alkaline 
digestion and determined by UV-Vis 
spectrophotometer. 

1 ppm 

Polybrominated 
Biphenyls (PBBs)  

With reference to IEC 62321 edition 
1.0:2008 in annex A, by solvent 
extraction and determined by GC-MSD 
and further HPLC confirmation when 
necessary. 

5 ppm 

Polybrominated 
Diphenyl Ethers 
(PBDEs)  

With reference to IEC 62321 edition 
1.0:2008 in annex A, by solvent 
extraction and determined by GC-MSD 
and further HPLC confirmation when 
necessary. 

5 ppm 

Halogen Content  
With reference to EN 14582:2007 by 
calorimetric bomb with oxygen and 
determined by ion chromatography 

50 ppm 

 
Remark: Reporting limit = Quantitation limit of analyte in sample 
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(Ⅳ) Measurement Flowchart: 
Test for Cd/Pb/Hg/Chromium (VI)/PBBS/PBDES Contents  
Reference Standard: IEC 62321 edition 1.0:2008 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Remarks: 
*1: List of Appropriate Acid： 

Material Acid Added for Digestion 
Polymers HNO3,HCl,HF,H2O2,H3BO3 
Metals HNO3,HCl,HF 
Electronics HNO3,HCl,H2O2,HBF4 

 
*2: If the result of spot test is positive, Chromium VI would be determined as detected.   
 
 
 

Sample preparation 

For different 
material, digest 
the sample with 
appropriate acid*1 

Make up with 
deionized water 

Cd/Pb/Hg

Analyzed by ICP-OES 

Weigh sample 
and add 
alkaline 
solution 

Definite temp. 
extraction 

Make up with deionized 
water and add diphenyl-
carbazide solution 

Cool and filter 
the extract 

Cr6+ 

Weigh sample and 
add organic solvent

By Soxhlet 
extraction or 
Solvent extraction 

Concentrate the 
extract and make up
with organic 
solvent 

PBBs/PBDEs 

Analyzed by UV-VIS 

Analyzed by GC-MSD

By spot test 

Get 50cm2 sample

By boiling water 
extraction 

Metal 
Polymers / 
electronics 

Negative *2

Confirm the tested 
samples are 
totally dissolved 

Take sample and immerse into Aqua Regia, start to strip plating layer 

Stop the stripping procedure upon color change completely 

Take the Aqua solution as plating component and stripped body as substrate component 

For non-metal part 
For metal part 
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(Ⅳ) Measurement Flowchart: 
 

Test for Halogen Content 
Reference Standard：EN 14582 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

End of Report 
 
 
 

Add absorbent in a 
combustion flask & 
place weighed sample in 
equipment 

Fill oxygen into 
calorimetric bomb 

Ignite then leave the 
flask at room 
temperature  

Transfer the absorbent 
into a volumetric flask 

Make up with deionized 
water 

Sampling/grinding or 
cutting 

Analyzed by ion 
chromatography 
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Applicant: Littelfuse Inc. Date : Jul 25, 2011 
 LIMA Technology Center, Lipa City, 

Malvar, Batangas 
  
  
  

 

 
Sample Description: 

One (1) group of submitted samples said to be : 
Part Description : Copper Alloy 
Date Sample Received : Jul 19, 2011 
Date Test Started : Jul 20, 2011 

 
 
 

 
Test Conducted : 

As requested by the applicant, for details please refer to attached pages. 
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(Ⅰ) Test Result Summary : 
Result (ppm) 

Test Item 
Coppery Metal 

Heavy Metal 

Cadmium (Cd) content ND 
Lead (Pb) content 46 
Mercury (Hg) content ND 
Chromium VI (Cr6+) content (mg/kg with 50cm2) Negative(< 0.02)(#)

 
Remarks: ppm  = Parts per million based on weight of tested sample = mg/kg 
 ND = Not detected 
 < = Less than 
 mg/kg with 50cm2 = milligram per kilogram with 50 square centimetre 
 Negative = A negative test result indicated positive observation 

was not found at the time of Test. 
 # = Due to the insufficient sample area, reduced total sample 

surface of 10 cm2 was used and the dilution factor was 
adjusted accordingly. 

 
Responsibility of Chemist :Irene Chiou / Kevin Liu / Cathy Chen 

 
Date Sample Received : Jul 19, 2011 
Test Period  : Jul 20, 2011 To Jul 25, 2011 

 
 
 
(Ⅱ) RoHS Requirement: 

Restricted Substances Limits  

Cadmium (Cd) Content 0.01% (100ppm) 
Lead (Pb) Content 0.1% (1000ppm) 
Mercury (Hg) Content 0.1% (1000ppm) 
Chromium VI (Cr6+) Content 0.1% (1000ppm) 

 
The above limits were quoted from 2002/95/EC and amendment 2005/618/EC for 
homogeneous material.  
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(Ⅲ) Test Method: 

Test Item Test Method Reporting Limit 

Cadmium (Cd) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Lead (Pb) content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Mercury (Hg) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 7, by microwave 
digestion until the tested samples are 
totally dissolved and determined by 
ICP-OES. 

2 ppm 

Chromium VI (Cr6+) 
content 

With reference to IEC 62321 edition 
1.0:2008 in annex B, by boiling water 
extraction and determined by UV-Vis 
spectrophotometer. 

0.02 
mg/kg with 50cm2 

 
Remark: Reporting limit = Quantitation limit of analyte in sample 
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(Ⅳ) Measurement Flowchart: 
 

Test For Cd/Pb/Hg/Chromium (VI) 
Reference Standard：IEC 62321 edition 1.0:2008 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Remarks: 
*1: List Of Appropriate Acid： 

Material Acid Added For Digestion 

Polymers HNO3,HCl,HF,H2O2,H3BO3 
Metals HNO3,HCl,HF 
Electronics HNO3,HCl,H2O2,HBF4 

*2: If the result of spot test is positive, Chromium VI would be determined as detected.   

End of Report 
 
 
 

Sampling/grinding or cutting 

For different 
material, digest 
the sample with 
appropriate acid*1 

Make up with 
deionized water 

Cd/Pb/Hg

Analyzed by ICP-OES 

Weigh sample 
and add 
alkaline 
solution 

Definite temp. 
extraction 

Make up with deionized 
water and add diphenyl-
carbazide solution 

Cool and filter 
the extract 

Cr6+ 

Analyzed by UV-VIS 

By spot test  

Get 50cm2 sample

Boiling water 
extraction 

Metal 
Polymers / 
Electronics 

Negative*2 
Confirm the tested 
samples are 
totally dissolved 



  

  

  

 
 
 
 
 
  

 
 Number : TWNC00216856 

 
Test Conducted 
 

Page 5 of 5  
Intertek Testing Services Taiwan Ltd. 

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C. 
全國公證檢驗股份有限公司 
114台北市內湖區瑞光路 423號 8樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2400．6602-2401 
 

 
Photo 
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Applicant: Littelfuse Inc. Date : Jul 27, 2011 
 LIMA Technology Center, Lipa City, 

Malvar, Batangas. 
 
 

 

Sample Description: 
One (1) group of submitted samples said to be : 
Part Description : Steel 
Date Sample Received : Jul 19, 2011 
Date Test Started : Jul 19, 2011 

 
 
 

 
Test Conducted : 

As requested by the applicant, for details please refer to attached pages. 
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(Ⅰ) Test Result Summary : 
Result (ppm) 

Test Item 
(1) (2) 

Heavy Metal 

Cadmium (Cd) content ND ND 
Lead (Pb) content ND ND 
Mercury (Hg) content ND ND 

Chromium VI (Cr6+) content (mg/kg with 50cm2) 
Negative  
(< 0.02) 

Negative  
(< 0.02) 

 
Remarks: ppm  = Parts per million based on weight of tested sample = mg/kg 
 ND = Not detected 
 < = Less than 
 mg/kg with 50cm2 = milligram per kilogram with 50 square centimetre 
 Negative = A negative test result indicated positive observation

was not found at the time of Test. 
 # = Due to the insufficient sample area, reduced total sample 

surface of 10 cm2 was used and the dilution factor was 
adjusted accordingly. 

 
Tested Components  
(1) Black Plating Layer 
(2) Silvery Metal Base Material 

 
Responsibility of Chemist :Irene Chiou / Kevin Liu / Cathy Chen 

 
Date Sample Received : Jul 19, 2011 
Test Period  : Jul 19, 2011 To Jul 27, 2011 

 
 
 
(Ⅱ) RoHS Requirement: 

Restricted Substances Limits  

Cadmium (Cd) Content 0.01% (100ppm) 
Lead (Pb) Content 0.1% (1000ppm) 
Mercury (Hg) Content 0.1% (1000ppm) 
Chromium VI (Cr6+) Content 0.1% (1000ppm) 

 
The above limits were quoted from 2002/95/EC and amendment 2005/618/EC for 
homogeneous material.  
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(Ⅲ) Test Method: 

Test Item Test Method Reporting Limit 

Cadmium (Cd) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Lead (Pb) content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Mercury (Hg) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 7, by microwave 
digestion until the tested samples are 
totally dissolved and determined by 
ICP-OES. 

2 ppm 

Chromium VI (Cr6+) 
content 

With reference to IEC 62321 edition 
1.0:2008 in annex B, by boiling water 
extraction and determined by UV-Vis 
spectrophotometer. 

0.02 
mg/kg with 50cm2 

 
Remark: Reporting limit = Quantitation limit of analyte in sample 
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(Ⅳ) Measurement Flowchart: 
 Test for Cd/Pb/Hg/Chromium (VI) 
Reference Standard：IEC 62321 edition 1.0:2008 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Remarks: 
*1: List of Appropriate Acid： 

Material Acid Added for Digestion 
Polymers HNO3,HCl,HF,H2O2,H3BO3 
Metals HNO3,HCl,HF 
Electronics HNO3,HCl,H2O2,HBF4 

 
*2: If the result of spot test is positive, Chromium VI would be determined as detected.   

End of Report 
 
 
 

Sample preparation 

For different 
material, digest 
the sample with 
appropriate acid*1 

Make up with 
deionized water 

Cd/Pb/Hg

Analyzed by ICP-OES 

Weigh sample 
and add 
alkaline 
solution 

Definite temp. 
extraction 

Make up with deionized water and add 
diphenyl-carbazide solution 

Cool and filter 
the extract 

Cr6+ 

Analyzed by UV-VIS 

By spot test 

Get 50cm2 sample

By boiling water 
extraction 

Metal 
Polymers / 
electronics 

Negative *2

Confirm the tested 
samples are 
totally dissolved 

Take sample and immerse into Aqua Regia, start to strip plating layer 

Stop the stripping procedure upon color change completely 

Take the Aqua solution as plating component and stripped body as substrate component 
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Test Report

RQort No.:RLSD I 103151026401014
Test Result(s):

Note: -MDL = Meihod Detection Limit
-N.D. = Not Detect€d (<MDL )
-rng/lq = ppm = parts per million

P€ge2 or7

T€st€d lten(s) Content
Lead (Pb) N.D.
Cadmium (cd) N.D.
Mercury (Hg) N.D.
Hexavalent Chroniun (C(VD) N.D.

Polybromiuted Biph€nyls{PBBs)
Monobromobiphenyl N.D.
Dibromobiphenyl N,D.
Tribromobiphenyl N.D.
Tetrabromobiphenyl N.D.
Pentabromobiphenyl N.D.
Hexabromobiphenyl N,D.
HeptabIomobiphenyl N,D.
Octabrornobiphenyl N,D.
Nonabromobiphenyl N.D.
Decabronobiphenyl N.D.
Polybronineted Dipheoyl Erhers(PBDEs)

Monobromodiphenyl ether N.D,
Dibronodiphenyl e$er N.D.
Tribromodiph€nyl ether N.D.
Tetabromodiphenyl ether N.D.
Pentabrornodiphenyl ether N,D.
Hexabromodiph€nyl ether N.D.
Heptabromodiph€nyl ether N.D,
Octabromodiphenyl ether N.D.

Nonabromodiphenyl ether N.D.

De.abromodiphenyl ether N.D.

,4)t ''t 'r"
Cl l lne I tSr lNO lHl(nN^rlor{^ l  COIiORATION € rni  k ' i6 i l  ) : ' r  ( :m \ ,J 1100 6706-331
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Test Proc€ss:
l.Lead(Pb),Crdndum(Cd)

Page 3 of1

Weigh sample and place it in a
microwave digestion vess€l =

Add digestion reagent Digest sample in microwave
digestion oven

Checked by appropriate measuements Residue

Filtration

Analyzed by ICP-OES Make up with Solution

2.Mercrry(Hg)

$r'eigh sample and plac€ it in a
microwave digestion vessel Add digestion r€agent Digest sample in microwave

digestion oven

Checked by appropiate measuements Residue

Filtmtiod

Analyzed by ICP-OES Make up with
deionized water Solution

3. Hexrval€trt Chrcmium(Cr(Vl))

Weigh sample and place
it in a conical flask

Add digestion solurion Heat at 90-95C for 3 hours

Adjust the pH value
ofthe solution

Adjust the pH r?lue
ofthe solution

4, Polybmmin.ted bipheny(PBBs) and Polybmmimt€ddiphenylethc(PBDEs)

w€igh sanple and

place it in a thimble

Transfer the extracl into a

volumetric flask
Analyzed by GC-MS

Make up with

organic solvent

, 1 0 0 - 6 7 8 8 - 3 3 1ctNl lE lEsl tNo tNTtiNAItoNAt coRloeAT'oN E mr  i . f c6 i t  . : c . : . r
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Photo(s) of the sample(s)

Page 4 of 7
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Attached page:

RoHsxftx€!
10 6t{, WIOO; Wl00-3; Rl00; MIOO; e100; Vl00; EtOO: Bl00; ctO0; Kl0O: Kl00-3; 186, .12257r T2255r

T2256;72306., T 6142;'t'7 148 T j 14j ; T j t4g' T 73 t7;K100-B:
l l  4t{ '  Wl00; W1OO-3; RIOO; M100; et 00; Vt 00; Et00; B lO0; c100; Kr 00i Kl0G3; 195 | T2369
l2.6rU, w100; w100-3; Rl00; Mloo; el00; vt00; Et00; Bl00; c100; Kl00; Kl00-3: l9s,
14 4td, w100; w100-3; Rl00; Mt00;el00i vl00; Et00; Bl00; clo0; Kl00; Kl00-3; 195,
2lAtU, W100; W10G3; Rl00; MlO0; Ql00; Vt 00; Et00; BtO0; C 100; Kt O0; Kl0G3i l95 r
22 4tl :  Wl00;w100-3; Rl00; Ml00; Ql00;V100;8100; Bl00; cl00: Kl00; Kl0G.3: l95iCl91
25 .6tU, wl00; w10G3; Rl00; Ml00; el00; vt00; El00; Bt00; cl00; Kl00; Ki00-3; lgsr T 5682; K50O:
26 6tr l ,  wt00;w100-3; Rl00; Mt00; el00;vl00; El00; Blo0; cl00; Kt00i Kl0G3; 195!
27 AtU: Wl00; wl00-3: Rl00; Ml00; Ql00;Vl00; El00; Bl00; Cl00j Kt00i Kl0G3; 195!
28*6t(: Wl00; w100-3;RI00; Ml00;QI00; Vl00;E100; Bl00i ct00; Kt00;KlO0-3: 195; wroo-B-3:

Kl00-8-3: T9771:
29 6td, wl00; wt00-3; Rt00;M100; et00; vt00; El00;8100; ct00; Kt0o; Kt00-3r 195;
3l (PcT)<tr]:  wl00; wl00-3; Rl00; Ml00; et00; Bl00; 8500;c100; cl00-B; vt00;v100-B;K100: K500i

KSSst r95]'777;895, T887?; T8878; T8879; T8880; T8886; T8390; T8391; T8395;T2369;
T9486;T9835;T8797;T8798; T21 68 ( {*1i ) ; T2 t4t ( l*ift )

32 6ld, wl00: w100-3; Rr00;Mt00j elOO;vt00; E100;B100; cl00; Kt00;Kt0G3; 195:
38 <td: wl00;w100-3; Rl00; Ml00: el00;v100; El00; Bl00; clOO; Kl00i Kl0G3i 195;
43 6tU, wl00; wl00-3; Rl00: Ml00; e t0O; Vt O0; El00; B 100; ct0O; KlO0: Kl00-31 195; T2791, T2985;
T5885: T6124, T?380:
46 6tU: w100; w100-3; Rl00; Ml00; el00; vt oo; E lo0; Bt00; c 100; Kl00; Kl00-3; t9s,
476t{, Wl00; Wl00-3; Rl00; Ml00; Q100; Vl00;EIOO; Bl0O; clO0; K100; Kl00-3; l95l
48 At'J: wt00t wl00-3; R100; M100; et00; vl00; El00;8100; Ct0O; Kl00: Kl00-3; l95r cl91
49 6t{: W100; W100-3: Rl00; Ml00; Ql00; V10O; 8100; Bl00; c100; K100; Kl00-3; 195r Clgl;T88721
w2201
51 .6tU: W100; W100-3; Rl00; Ml00; Ql00; Vl00; El00; Bl00; C 100; Kl00; Kl0G3; 195;
544rU, W100; W 100-3; Rl00; Ml00; Ql00; Vl00: E100; 8100; cl00; Kl00; Kl00-3: 195, C191
56 6tU, Wl00; Wl00-3; Rl00; M100; Ql00; Vl00; El00;8100;G100; Kl00;K100-3; 195;
57 6tU: w100; wl00-3; Rl00;M100; Ql00; Vl00; 8100; 8100; G100; Kl00; Kl0G3; 195!
59 64d, W100; W100-3;RI00; Ml00;Q100; V100;8100; Bl00; Cl00;K100; K100-3; 195,
66 6rU, W 100; W 100-3; Rl00; Ml00; Ql00; Vl00: E 100; Bl00; G 100; Kl00; Kl00-3: l9s;
8116 ^tt l  P3s.P42;P50; P52; P53; P57; P59;P63; P75: P83; P83-3;Pl95;Pl98;T3189;
'71186-t1' P35tP42.P50; P52; P53; P57;P59; P63; P75; P83i P83-3; Pl95;Pt98;

{ 0 0 - 6 7 8 8 - 3 3 rcat l l lE 1ts r | {o tNTtFNAIoNAl coPPoRAT|oN E h i '  i . ' . r i c r  ' : i , :  I  n l
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804 td ,  1035 ;1042 ;1046 ;1048 ;1050 ;1052 :10531  1057r  t059 r  106 l ;10?5 ;  t 083 ;  l 08 l - j ;  l 07s -3 ;

1095 ;1098 ;
70 4t[ 1035; 1M2i 1046; 1048; 1050; 1052;1053;1057;1059;1063;1075;1083; i083-3;1075_3:

1095;10981
Ss l06 t { :1035 ; r042 ;1046 ; t048 ;10s0 ; t052 t l 0 j3 ; t057 ;1059 ;1063 ;1075 ;  lO83 ;  1083_3 ;

1075-3:10951 1098:
SS20 6fU: 1035; 1042; 1046; 1048;1050; 1052;1053; 105?;1059;1063; 1075; tO83:1083-3.

1075-3r 1095i 1098.
S S 7 0  6 4 r 1 ,  l 4 l ;  1 1 2 r  0 5 7 , 0 0 3 r  ? 9 1 , 3 8 5 r  0 3 7 ,  3 9 1 ;  0 8 3 ,  l l 3 ; 9 1 1 . 6 1 1 : 8 t O :
ss80 t { :  141 ;  l l 2 ,  057 ;  003 !  Tg t t  3Bs t  037  |  391 ;  083 !  3 ,  9 l t :  611 :  8 t0 :
EG ̂ tU: 1035; 1042; 1046; 1M8; 1050; 1052; 1053;105?;1059;1063;10?5;1083;1083-3;1075-3; 1095i
EM att l ,  1035t 1042]. 1046; 1048; 1050; 1052;1053;105?;1059;1063i 1075;1083;1083-3;1075-3;1095;
EAatrJ, ro35t1042;tM6; rM8: t050;1052;1053;105?;1059;1063;10?5; t083;1083-3;1075-3:1o9sr
EB At(: 1035;1042;1046;1048;1050;1052; lO53;1057;1059;1063; l0?5;1083; 1083-3; l075-3;1095;
NY.< t { :  1035 ;1042 ;  1046 ;1048 ;1050 ;  1052 ;  lO53 ;1057 ;  1059 ;1063 ;1075 ;1083 ;1083-3 ;  tOT i -3 ;

1095;l09l l
NYG.6tU:1035; 1042; 1046; 1048; 1050; 1052; 1053; 105?; 1059; 1063; 1075; 1083; t083-3; 1075-3; 1095i
PS 4t{: 1035; 1042;1046;1048;1050;1052;1053;1057;1059;1063; 10?5;1083; t083-3;1075-3; 1095;
PSG.61(: 1035; 1042; 1046; 1048; 1050; 1052; 1053; 10s7; l0s9; 1063; 1075: 1083; 1083-3; 1075-3; 1095i
PE 6tU: 1035; lM2; 1046; 1048: lO5O; 1052; 1053; 1057; 1059; 1063; 1075; t083; 1083-3; 1075-3; 1095;
PEC 4 td ,  1035 ;1042 ;1046 ;1048 ;1050 ;1052 ;1053 ;1057 ;1059 ;1063 ;  l 0?5 ;1083 ;1083-3 ;1075-3 ;

1095!1091
PP ̂ttJ. 1035t1042:1046; 1048; 1050; 1052i r0s3; 1057i 1059; 1063; 1075; 1083; 1083-3; 10?5-3; 1095;
PPG 44rl:  1035; r042;1046; 1048;1050; 1051 1053; 1057;1059; 1063; l07s; 1083; 1083-3; r025-3;1095;
PPE ^rt l .  1035. 1042 1046; 1048; 1050; 1052; 1053;105?;1059;1063;1075;1083;1083-3;1075-3; 1095;
PET*^'L 1035; l(A2;1046; 1048; 1050; 1052; 1053; 10s7; l0s9;1063;1075; 1083; 1083-3;1075-3;1095;
PCT 6ttl 1035;1042,1046; 1048; 1050; 1052; 1053; 1057; 1059: 1063: 1075; 1083; 1083-3; 10?5-3; 1095;
MT6 t | l :  1035 ;  1042 ;1046 ;1048 ;1050 ;1052 ;1053 ;  105? ;1059 ;1063 ;1075 ;1083 ;1083-3 ;1075-3 ;

1095;1091
MTS -6tU' 1035; 1042; 1046; 1048; 1050; 1052; 1053; 1057; 1059; 1063; 1075; 1083; 1083-3: 1075-3; 1095;
CS 6 l [ ,  1035 ;1042 ;1046 ;1048 ;1050 ;1052 ;1053 ;105? ;1059 :1063 ;  1075 :1083 ;1083-3 ;  1075-3 ;1095 ;

GS-000;

4 0 0 - 6 7 t 6 - 3 3 1Cl l t l lC  l tS I l l {C  rN l lRNAI ION4r  COePOtA- rON E nr . i  i . r .q ! i . t  , : i r : r . r
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GV-6td, 1035;1042t1046. 1048;1050;10521 t05li  t057i t059r 1061. 1075-; t08l; t0E3-3:1075_3i

1095i1091
AcT UAt^ttJ, r035;1042; 1046; tM8: t0s0;1052; l0s3; t05?;1059;1063; l07s; to8j; toE3-3i r075_3i

1095 ; ACT-700 ; ACT-7 77.,
\K7 FAlL^tt l ,  1035;1042; t046;1048;1050;1052; 1053;1057;1059;1063;1075;1083; l0E3_J; t07s_3;

t095;
uV i*€: R800; Q800; V800; B800; c800; K800; W800; UV-TC;
SSPPNK6t { ,611 ;003 ;057 ;112 ;n3 ;03? i391 ;385 ;791 ;083 ;9 l t ; 6uS ;SSppNK_oo ;T39?4 ,  Ts25O,
SSl66tlT:611;003;057;112;I l3'037.,39:l. ,385;791;083;911;6ltS;SSt6-000;
911 6rd: 911-B100; 911-WIOO; 911-Kl0O; 9l l-VI00; 9lt-E100; 91t-c100; 9 -RI00: 9l l-elO0;
91I-M100;91I-wl00(,Eff i);  911-K100(leff i) :  i^.F 2000#(,lEE); 9 -V100(|EE); 9I-B100(Eq);
91 l-R1oo(tEff ); 91 1-E1O0(lEffi.); 91l-clO0(tEE);
E,{t, 99-9568; 395; 300! 3008; 300R; 30oK; 300p; 300M; M90t; M9o2; M903; M905; M906; fi 10;fi20;
fi30;T740: T750; T760; T770; T780; F840: F850; F860; F870; F8B0; SS?77: TWC:
UfiJ&Witt), pps-01; s907; s909; 2000#;220cdt2600#;3ooo#, 3o0o# (D**,)t 840#t j2r#\ 7000#l
7200#; 7600#; 5000#; 5500#; 8000+;888#; ?77#;?83#, CP1006;cpt00?;Cpt008; 783#; S40?#; 3408#;7t9#;
718#; 5408#; 5482#;842#, 3000#, 861#1 862#i UR-100BrCRU-200B:

*** End of repotl ***

This report is @Bidered invalidated withour the Special S€l fo. Inspection of the CTl. This report shdl nol b€ dtered

incrcded or.lel€led, The caults shom in ihis test report.efer only to the smpleG) test€d Without writt@ apploval of CTI,

tbis tesheport shall not b€ copied ex@pl in tull dd published d adverti*ment

Fl@r 9, Yongying Building. NO. 8 Rongqi Boulevard Ea$, Ronggui, Shunde, Fosbrn

,a ' t r " ,nH
C€N1IC l lSr lNO TNTIRNATIONAI COPPORATTON E or ,  f ' ! { .cr  r , { r  ! :n  vJ 100-5788-333
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Applicanl WENZHOU JANDA ELECTRONIC CO..LTD
Address NO2.WANCLIN INDUSIRY ZOM.BE|BAIX|AIC TOWN,yuEetNC ClryZHEJIANG PROVINCE,CHINA.]2560J

R€pont on the submiatcd sample(r) srid to be
Sample Name
Sample Desoiption
Part No.
Color white
Sample Received Date AW.22,2011
Testing Period

T€st Requ$t€d

IhI
Wlite ink
PEG 1083

Aue. 22,2011 to Aug. 25, 201 I

ff 

"1ff;Y-?Jii"*J:,i"f'HT#nuorin(F)' 

chrorine(cr)' Bromine(Br),
Test Method

Refer to BS EN 1458212007

Ref€r to BS EN 14582:200?

Referto BS EN 14582:2007

Refd ro BS EN t4582:2007

Please refer to the following pag{s).

T€sted by

Affroved by

e--A,:{-
lnspecled by | ;

Date Aua. 25.2011

No. 13431882Technical Manager

CE] ! ] IF  TESi ING INIFRNAI IOI iA I  COTPOFAI IOh e .  f i  t . : : i r . :  : t  : r .  i e :;; .-,uu ,,,



GTf -s*)*ttffi;,*Jl

Report No.
Test

RLNBD00004455@0 I
s.)

Test Report
Page 2 of3

Not€: -MDL = Metlrcd Detection Limit
-N.D. = Not Detected (<MDL )-mg/Kg: ppm : parts per million

Test Process

Wdah €lod Flac. raq'lc in
a Ellltc cup ofbolnh

Fill tb! bomb

l'ilb oxyg.o

Combust thc !3Epl. in

or.ygar bomb

JI
Arl3 z.d by IC

bgkc uF criih

ultr.-pu.ity v,€t.r
TrdrEftrtt! srrFtr solUioa

bto a volurndric fask

?.;'tc :N;p :  lE l  i !  c  | ! r5 i i \ ia l loa ; i ;  ccRaoRAi to l l
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A Buildins 7 ,nd 8F, No.?50, chuansflran Road, Hish-tech ane, Ninsbo, Zhejian& China

"+ End of report ***

This r€porr is consider€d invalidat€d without th€ Special S€al for Inspection of the CTI. This report shall not b€aher€4 increased or d€leted. ''.. resulrr sh*r in tl,is r*t ..p".r *r.. i",ry ," ,," 
"*piA"i;;;:;i""", *no*appmval ofCTI, this t€st.€port rhal not be copied exepl in ftll and publi;ed 6 adverti;;;.'- 

-

Photo(s) ofthe sample(s)
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Test Report Number : TWNC00216855 

 

Authorized By: 
On Behalf Of Intertek Testing Services 
Taiwan Limited 

 
 
K. Y. Liang 
Director 

This report shall not be reproduced 
except in full, without the written 
approval of the laboratory. 

 
 

Page 1 of 5 
Intertek Testing Services Taiwan Ltd. 

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C. 
全國公證檢驗股份有限公司 
114台北市內湖區瑞光路 423號 8樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2400．6602-2401 
 

Applicant: Littelfuse Inc. Date : Jul 25, 2011 
 LIMA Technology Center, Lipa City, 

Malvar, Batangas 
  
  
  

 

 
Sample Description: 

One (1) group of submitted samples said to be : 
Part Description : 304 Steel 
Date Sample Received : Jul 19, 2011 
Date Test Started : Jul 20, 2011 

 
 
 

 
Test Conducted : 

As requested by the applicant, for details please refer to attached pages. 
 
 
 

 
 



  

  

  

 
 
 
 
 
  

 
 Number : TWNC00216855 

 
Test Conducted 
 

Page 2 of 5  
Intertek Testing Services Taiwan Ltd. 

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C. 
全國公證檢驗股份有限公司 
114台北市內湖區瑞光路 423號 8樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2400．6602-2401 
 

(Ⅰ) Test Result Summary : 
Result (ppm) 

Test Item 
Silvery Metal 

Heavy Metal 

Cadmium (Cd) content ND 
Lead (Pb) content ND 
Mercury (Hg) content ND 
Chromium VI (Cr6+) content (mg/kg with 50cm2) Negative(< 0.02)(#)

 
Remarks: ppm  = Parts per million based on weight of tested sample = mg/kg 
 ND = Not detected 
 < = Less than 
 mg/kg with 50cm2 = milligram per kilogram with 50 square centimetre 
 Negative = A negative test result indicated positive observation 

was not found at the time of Test. 
 # = Due to the insufficient sample area, reduced total sample 

surface of 10 cm2 was used and the dilution factor was 
adjusted accordingly. 

 
Responsibility of Chemist :Irene Chiou / Kevin Liu / Cathy Chen 

 
Date Sample Received : Jul 19, 2011 
Test Period  : Jul 20, 2011 To Jul 25, 2011 

 
 
 
(Ⅱ) RoHS Requirement: 

Restricted Substances Limits  

Cadmium (Cd) Content 0.01% (100ppm) 
Lead (Pb) Content 0.1% (1000ppm) 
Mercury (Hg) Content 0.1% (1000ppm) 
Chromium VI (Cr6+) Content 0.1% (1000ppm) 

 
The above limits were quoted from 2002/95/EC and amendment 2005/618/EC for 
homogeneous material.  
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(Ⅲ) Test Method: 

Test Item Test Method Reporting Limit 

Cadmium (Cd) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Lead (Pb) content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Mercury (Hg) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 7, by microwave 
digestion until the tested samples are 
totally dissolved and determined by 
ICP-OES. 

2 ppm 

Chromium VI (Cr6+) 
content 

With reference to IEC 62321 edition 
1.0:2008 in annex B, by boiling water 
extraction and determined by UV-Vis 
spectrophotometer. 

0.02 
mg/kg with 50cm2 

 
Remark: Reporting limit = Quantitation limit of analyte in sample 
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Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2400．6602-2401 
 

(Ⅳ) Measurement Flowchart: 
 

Test For Cd/Pb/Hg/Chromium (VI) 
Reference Standard：IEC 62321 edition 1.0:2008 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Remarks: 
*1: List Of Appropriate Acid： 

Material Acid Added For Digestion 

Polymers HNO3,HCl,HF,H2O2,H3BO3 
Metals HNO3,HCl,HF 
Electronics HNO3,HCl,H2O2,HBF4 

*2: If the result of spot test is positive, Chromium VI would be determined as detected.   

End of Report 
 
 
 

Sampling/grinding or cutting 

For different 
material, digest 
the sample with 
appropriate acid*1 

Make up with 
deionized water 

Cd/Pb/Hg

Analyzed by ICP-OES 

Weigh sample 
and add 
alkaline 
solution 

Definite temp. 
extraction 

Make up with deionized 
water and add diphenyl-
carbazide solution 

Cool and filter 
the extract 

Cr6+ 

Analyzed by UV-VIS 

By spot test  

Get 50cm2 sample

Boiling water 
extraction 

Metal 
Polymers / 
Electronics 

Negative*2 
Confirm the tested 
samples are 
totally dissolved 
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Photo 
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